


LZHT550 Exploded View and Spare Parts List

Parts No. Parts Name Quantity
LZEHT550-1 Blade Scabbard
LZHT550-2 Hexagon socket head cap screws M5*25
LZEHT550-3 Guiding slot
LZEHT550-4 |Washer
LZEHT550-5 Lower blade
LZEHT550-6 Upper blade
LZEHT550-7 Blade washer ring -1.5mm blade (450/510)
LZEHT550-8 Blade lining board
LZEHT550-9 Square head flange screw M5x16

LZEHT550-10

Aluminum bar

LZEHT550-11

Cross recessed pan head screws ST4x12

LZEHT550-12

Aluminum bar head protection

LZEHT550-13

Hexagon nut M5

LZEHT550-14

Aluminum bar block

LZEHT550-15

Cross recessed pan head screws ST4x20

LZEHT550-16

Power Cord Plug

LZEHT550-17

wire sheathing

LZEHT550-18

Cross recessed pan head screws ST4x16

LZEHT550-19

cable tie clamp

LZEHT550-20 |wire post
LZEHT550-21 |Capacitor
LZEHT550-22 |Microswitch
LZEHT550-23 |Left handle

LZEHT550-24

Left motor shell

LZEHT550-25

draw-back spring

LZEHT550-26

Main handle push button

LZEHT550-27

Push rod spring

LZEHT550-28

Push rod

LZEHT550-29

deflector rod

LZEHT550-30

deflector rod spring

LZEHT550-31

Main handle switch button

LZEHT550-32

Main switch button pullback spring

LZEHT550-33 |Right handle
LZEHT550-34 |Right motor shell
LZEHT550-35 |tie clamp
LZEHT550-36 |tilt rod

LZEHT550-37

flexible shaft

LZEHT550-38

Second handle skeleton

LZEHT550-39

Second handle switch button pullback spring

LZEHT550-40

Second handle switch button

LZEHT550-41

Protection guard

LZEHT550-42

Upper cover of the motor

LZEHT550-43

Motor's upper cover plug-in part

LZEHT550-44

Hexagon nut M4

LZEHT550-45

deep groove ball bearings 608

LZEHT550-46

Stator

LZEHT550-47

Cross recessed pan head screws M4x25

LZEHT550-48

Lower cover of the motor

LZEHT550-49

Cross recessed pan head screws M4x65

LZEHT550-50

Brush support assembly

LZEHT550-51

Brush support

LZEHT550-52

Cross recessed pan head screws ST3*10

LZEHT550-53

Brush support assembly plug-in
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LZEHT550-54 [Rotor 1
LZEHT550-55 [deep groove ball bearings 609 1
LZEHT550-56 [Center support 1
LZEHT550-57 |Cross recessed pan head screws ST5x20 2
LZEHT550-58 |Thin washer (0.5-2) 2
LZEHT550-59 |Driven gear 1
LZEHT550-60 |Needle bearing HK808

LZEHT550-61 [eccentric lower block 1
LZEHT550-62 |adjusting pin 2
LZEHT550-63 |elastic collar 35 1
LZEHT550-64 |Thin washer (1-1) 2
LZEHT550-65 |Non-standard nut 1
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